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1 Jf| 1z B. General information

ftName | FMEFRE A RARAT
Suzhou Preta Intelligence and Technology Co., Ltd
ZiLEM i B
Applicant WL M T Bl i 264 4 B 4 B 555
#.3k Address | No.55 Shangxiang Road, Huagiao Corporation Head Quarter Centre, Kunshan
City, Suzhou City, China
ot Name | AMEFREENRARAT
Suzhou Preta Intelligence and Technology Co., Ltd
WAL M BAL TR B B555
H# 4 Address No.55 Shangxiang Road, Huagiao Corporation Head Quarter Centre, Kunshan
A B City, Suzhou City, China
Manufacturer
B iE i 48 y
PHohé: niinibar 0512-36684019 Email address info@pretapower.com
M 3k Website WWW.pretapower.com
% Namo KINKA T ERABRAGARAF
MAERE Shenzhen Tiansu Calibration and Testing Co., Ltd.
Bl FREFIT AR EREAE 2 5
ks #.3k Address | No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong,
China
¥ o & AR B Ted Heils
Sample name | Li-ion Battery Pack Sample model R
% 7 EE TRt B AT
Classffication | Li-ion Battery Trade mark HBOWA
B AL # o AR il R
Ratings el L Shape of sample | Approximate Cuboid
R AR RKAE (RBRAHREFM) (BFT7HKREIT1) 383 F
Test standard | UN "Manual of Tests and Criteria" ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3
R B R B 2
Date of issue | 2023-11.29 Test date 2023.10.13 to 2023.11.29
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B 5 A R #iR Sample description
2 R
Cell Battery
25 TNPC112146300B50 100Ah 51.2V
Model
ﬁ #RE 3.2v 51.2V
Nominal voltage
BEZE
Rated capacity S0Ah 100An
T R s E
Limited charge voltage 260V 57.6V
ALk
Cut-off voltage oy a2V
PR 7T LT
Standard charge current 25A S0A
REREER
Standard discharge current e 100A
BARRT RRR 50A 100A
Max continuous charge current
RARERERR 100A 100A
Max continuous discharge current
Di Fuf. 295.93*145.47*10.88(mm) 570.00*405.00*202.00(mm)
imension
g
Weight 940.440g 46.130kg
BN
Cell hinnbers 32PCS, (16S 2P)

8 UE R

Test conclusion:

AMETRERARARATZLAHR, REKSGE (RBRFFAFM) (F7REIT1) 383 FH#TRAM, MRER
HemAEEXER.

The Zhejiang Xupu New Energy Technology Co., Ltd. submitted samples are tested according to UN "Manual of Tests and
Criteria" ST/SG/AC.10/11/Rev.7/Amend1/Subsection 38.3. The test results comply with the relevant requirements of the
standard.

51T 5.5
Revision note :
N/A

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984

Ofe
J3-2022-A01-0055




£ m®
Tian Su

Report No.: TSZ23090302-P10-R01
Page 4 / 17 Pages

Ml E Test summary

Y #K 7 E Sample No. ik
Clause Test item Hahms Conclusion

TA & F #4) Altitude simulation # i
Pass
ey
T2 i & 5.3 Thermal test ks
Pass
P = Wi

T:3 & # Vibration BO1#-B04#
Pass
T4 7 # Shock A
Pass
s _r b Res

T5 #h#145 % External short circuit

Pass
T6 # &5 /% J% Impact/Crush CO1#-C10# Bage

T7 i1 & % % Overcharge BO5#-B08#
Pass
; . i et
T8 5% f 7 % Forced Discharge C11#-C30# Pass

i 89 Notes:

BO1#-B02#, BO5#-B06#

AR ANFTHREABTLTER AN EHE
Batteries at first cycle in fully charged states

BO3#-B04#, BO7#-B08#

AN TRREAMER L KEREHERE
Batteries after 25 cycles ending in fully charged states

AF-ANTHREARE SO ITREZE RS E

SR, Cells at first cycle at 50% of the design rated capacity
: s = BONIE 4R 2B 4 A B

COBH-C10# #2541 }Eﬁk%ﬁ]ﬁ}ifasm&ﬁﬂﬁmaiﬁN#]%f& .
Cells after 25 cycle at 50% of the design rated capacity
AR EREAMEELHEREHEHR

Glurcaoe Cells at first cycle in fully discharged states
- AN FFE 2 A : A B4 5

C214-C30# A5 A E T AR AN ER

Cells after 25 cycles ending in fully discharged states

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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# dw B8 /r Photos

Photo 2 # # % ¥ & Back view of battery
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# & B F Photos

Photo 3 #7445 Label close-up
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# & B /& Photos

Photo 5 # i @ Back view of Cell
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WiREHF Test procedure

BF
M B HRE B LFARTFHTRRTI ET5. KL T6 o T8 HEAARL LM EHREHA,

Procedure
Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be conducted
using not otherwise tested cells or batteries.

FRERAKBETAITH:
FEH A= (Mi—M2) /M1X100%
AFMERREWARE, MZRBREHAE. vRERATHLTRAFIKE, ORA “EREHRX” .
In order to quantify the mass loss, the following procedure is provided.
mass loss= (M;—M;) /M;X100%
Where M; is the mass before the test and M: is the mass after the test, when mass loss does not exceed
the values in Table below, it shall be considered as “no mass loss” .

B EAARE M R EHARME
Mass M of cell or battery Mass lost limited
M<1g 0.5%
1g=M=<75g 0.2%
M>75g 0.1%

TA: WEMB: Altitude simulation

REEMFEMEANEENETRET 1.6 THRFHEEE (2015 CTHHES 6 /Iet,

wREEF. THR. THRE. THRFERK, FEEM RN EERREAFEEET DT HAEHRTR
—RBWEEN 0% EAPEHEANFEX—ER, AXBLENERTEATRAAEREHRR B ERE,

Test cells and batteries shall be stored at a pressure of 11.6 kPa or less for at least six hours at ambient temperature
(20 £ 5 °C).

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

T.2: |EMR: Thermal test

REBAFMEHUAN AERBREEET (2L CHEHTHFHES 6 I, BEEFERREESF T A0L2CHEGTH
KED 6 /b, AMURIRREEZPIHRARFEERAY 30 468, LEFTLHT, EZR10X, BEFEMARLER
Fe A ATREE (20£5) CTHHK 24 Mot, T ARG dpE, EETIRKREENHEESNA 12 /I8,

wREEF. THA. THE. TRAFLEK, FEENM AR EMRBHAERREAFEEET DT HEHRTR
—REWEES 0%, HAFEHENFFX—BER, AXLENERTEATZAAEREH R RO EE,

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72 + 2 °C, followed by
storage for at least six hours at a test temperature equal to - 40 + 2 °C. The maximum time interval between test
temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are complete, after which all
test cells and batteries are to be stored for 24 hours at ambient temperature (20 + 5 °C). For large cells and batteries the
duration of exposure to the test temperature extremes should be at least 12 hours.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
and if the open circuit voltage of each test cell or battery after testing is not less than 90 % of its voltage immediately prior
to this procedure. The requirement relating to voltage is not applicable to test cells and batteries at fully discharged
states.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
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WX F Test procedure

T.3: #R3zh: Vibration

BB HERETRIANT G, ELERETRRERSARMUBRTREALERT . RANZERZEN, MR
HEATHZF 200 %%, FEEHTHE, SEHI4Y. A—RADBIAM A LHEINERLRAUNE—FHME
#1712k, REANI A, HP—NRIAFEOLFASHTEL,

EX#HAMELH, XERETR 2 Tyt a i (i 2 dad), PN 12 FRREASBAEA(KAER
W) AR TR,

Meaf R e N7 HEFE, REIGNARAMEE, EFFRAB 18 HE. AEHRERFL£0BEX(R
R 1.6 EX), FHMHARIARAMERLLE 8 gn(FARA A 50 #%) . HJAMEERIES gn BRI EHnE| 200
.

MABEME: N7 HEFHE, RFE1gndIRAMEE, HEARLI18#HZE. RAEHREBRAFE0BEX(ERB
1.6 EX), #HMFAREFRAMEELT 2 gn GAEAH 25 % %), FRAPEFERIFE2 gn L5 R4 /w | 200 #

wRRARFRRBRELER. THR. LK. TRAFTREK, #EEMLE R EEF N EEZE AL
KB ETHAGFHFEEERNTEHRTE —RBEEN 0% Bt EbHPFAATER. AXEENERTEAR
TréeeREHRBRE .

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the cells in such a
manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform with a logarithmic sweep
between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle shall be repeated 12 times for a total of 3
hours for each of three mutually perpendicular mounting positions of the cell. One of the directions of vibration must be
perpendicular to the terminal face.

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than 12 kg (cells
and small batteries), and for batteries with a gross mass of more than 12 kg (large batteries).

For cells and small batteries: from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of
8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then maintained until the frequency is increased to 200
Hz.

For large batteries: from 7 Hz to a peak acceleration of 1 gn is maintained until 18 Hz is reached. The amplitude is
then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak acceleration of 2 gn occurs
(approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the frequency is increased to 200 Hz.

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90 % of its voltage immediately prior to this procedure. The requirement
relating to voltage is not applicable to test cells and batteries at fully discharged states.

T.4: Yi: Shock

R pdAREXRREERRIL, XRXFFENMRREHEAHHAAETRT.

EABRUAZZRAMWEE 150 gn FfloriFSntE 6 EPWFEREFE. T3, AREBRFAZZRAMEE 50 gn
FRkoTHSeE 1M1 EPHAFERZRTE.

ENBHAZTHEZET EARANEERATRREANRE, MNMEBMENRTHEHRE 6 EH, AFBHANHK
WFEHE 1M1 EP. UTAXATHESGENRKRERAMEE.

BN MRS E NI EZLNORARBREARR A AN ERTAZER A&, BREEARFTAEX =R &,
BEZZ 18 K¥FE,

wREHF. THA. THEK. TRAPLTEK, #EENMRLE AR AEERRENFHERER T RERTI—
R BER 0%, BRAFEHANFLEX—ER. FRXELENERTEATEAABR SR LS AP EHA,

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will support all
mounting surfaces of each test battery.

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6 milliseconds.
Alternatively, large cells may be subjected to a half-sine shock of peak acceleration of 50 gn and pulse duration of

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WiXEF Test procedure

11 milliseconds.

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the battery.
The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries. The formulas below
are provided to calculate the appropriate minimum peak accelerations.

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in the negative
direction in each of three mutually perpendicular mounting positions of the cell or battery for a total of 18 shocks.

Battery Minimum peak acceleration Pulse duration

150 gn or result of formula

Small batteries Acceleration(gn) = (%9) 6 ms
whichever is smaller
50 gn or result of formula
Large batteries Acceleration (g,) = (f::%) 11 ms

whichever is smaller

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture and no fire
during the test and after the test and if the open circuit voltage of each test cell or battery directly after testing in its third
perpendicular mounting position is not less than 90% of its voltage immediately prior to this procedure.

T.5: /#0548 : External short circuit

MTAREBAKEHE, Ehia—BROZEHHE, EASTNENRELB YN/ EERE (57124) C, XBHEH
KERAToRMKBHEAHANMRIT, STEIANAFERELMUOFERIER, BREZHTIHTFE, NABEHFIEE
HMENEBRNENES 6 Ao, ARGA/ A EENEENENED) 12 K, K5, BHREMEANE (6724) C
$GTEZESEEANT 0.1 REBIEE £ 4.

XGRS AR ERESTREEE (5714) CEAEEL 1/ 0, REARSHMAHNBATHATRERIER
REFHAENRBEABHN 4 Z —HEFRTZHME. EXPRENBNEELESBHYTHAHREE.

WwRSZTEREAET170C, H#EEKRIBFRRARE 6 MHATHEK., THA, LK, dfdAFF4K

The cell or battery to be tested shall be heated for a period of time necessary to reach a homogeneous stabilized
temperature of 57 + 4 °C, measured on the external case. This period of time depends on the size and design of the cell or
battery and should be assessed and documented. If this assessment is not feasible, the exposure time shall be at least 6
hours for small cells and small batteries, and 12 hours for large cells and large batteries. Then the cell or battery at 57 +
4 °C shall be subjected to one short circuit condition with a total external resistance of less than 0.1 ohm.

This short circuit condition is continued for at least one hour after the cell or battery external case temperature has
returned to (57+4) °C, or in the case of the large batteries, has decreased by half of the maximum temperature increase
observed during the test and remains below that value.

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

Cells and batteries meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly, no rupture and no fire during the test and within six hours after the test.

T.6: #&/#F & Impact / Crush

HEHE(EHRTEEAT/T18.0 £ £ 8 E £ # & #) Impact (applicable to cylindrical cells not less than 18.0 mm in
diameter:

REEMR THERETFELFHRT L. —RIM6BTERNERAERFFTL, NEALZ15.8 EX 0.1 EX,
KEEL6EX, RBARKRHRT, MoFZkE, %91 Fx20.1 FTRHEFEN611L2.56 EXFHAKEERE
MRAEEIXL, FA—ANFRAEREN., MERTFERARINEEIRERKTEWULH. EEREXTER TS EE

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WXL F Test procedure

BEAFXERTEIEET.

BEXEENAE, A B STERTFIHASHRAERFFPONER15.8 EXL0 1 EXATHAETNIAREL, K
HREX—KEE,

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm + 0.1 mm diameter, at least
6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless steel bar is to be placed across the
centre of the sample. A 9.1 kg + 0.1kg mass is to be dropped from a height of 61 + 2.5 cm at the intersection of the bar and
sample in a controlled manner using a near frictionless, vertical sliding track or channel with minimal drag on the falling
mass. The vertical track or channel used to guide the falling mass shall be oriented 90 degrees from the horizontal
supporting surface.

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular to the
longitudinal axis of the 15.8 mm + 0.1 mm diameter curved surface lying across the centre of the test sample. Each sample
is to be subjected to only a single impact.

HEGERTHEEN., K%, Eh/4odufiE/, T 18.0 £Xx#yE &£ A =) Crush (applicable to prismatic, pouch,
coin/button cells and cylindrical cells less than 18.0 mm in diameter):

HEMRTHEARERNTEZIRFE, FEAREEHMA, EF I ERALNEREAAH 1.5 EX/P. FEHE
#17, BEHAUT=ZRERZ—:

(@) ey H &P 13 T4H £0.78 T44;

Glim: A—NEEEBRREANMETAS, LB HEHEALE 17 ke,

(b) EEyEETHED 100 EHK; =

(o) AR MAFEFEH 50%K L L,

—BHRERAES. BETHR100ERRES, XABHMEXHELLETEEH 50% BTRRES.

BREMIKREKECANNAREY —OEE Ai/ETHVEAENKFERTEE BEVEARASYBEINTEEE.

ENMNABFERATHEARA—RFERR, KEEESEAE 6 /K, RBREEAZWARIARENEHRTHE
I,

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a speed of
approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of the three options below
is reached.

(a) The applied force reaches 13 kN + 0.78 kN;

Example: The force shall be applied by a hydraulic ram with a 32 mm diameter piston until a pressure of 17 MPa is
reached on the hydraulic ram.

(b) The voltage of the cell drops by at least 100 mV; or

(c) The cell is deformed by 50 % or more of its original thickness

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is deformed by at
least 50 % of its original thickness, the pressure shall be released.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell shall be crushed
by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be applied perpendicular to the
longitudinal axis.

Each test cell or component cell is to be subjected to one crush only. The test sample shall be observed for a further 6
h. The test shall be conducted using test cells or component cells that have not previously been subjected to other tests.

WRITEETEL170C, A EARKBRABRFPRALE6NHALHEE. RRA, TEK, S EpHPFL AT

Cells and component cells meet this requirement if their external temperature does not exceed 170 °C and there is no
disassembly and no fire during the test and within six hours after this test.

T7: 3K FE#.:Overcharge

FBERLALHEHRUARAFE L BRANFE. KBRARANCEDLT:

(@) FlEFHRENATEEETAT 18 e, KENRNBENEBAERATEEENRER 2RAFTE FHRNE.

(b) RlEFRNNTBEEAT 18 R, KBHRIEERARATEEERN 1.2 £,

R RN G E THAT. SHATREBAYHE A 24 /6t

TreedBoERIB8sRBRET AALTHK, TEXK, HFEAEKATEKXK,

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WRAEF Test procedure

The charge current shall be twice the manufacturer's recommended maximum continuous charge current. The
minimum voltage of the test shall be as follows:

(a) when the manufacturer's recommended charge voltage is not more than 18 V, the minimum voltage of the test shall
be the lesser of two times the maximum charge voltage of the battery or 22 V.

(b) when the manufacturer's recommended charge voltage is more than 18 V, the minimum voltage of the test shall be
1.2 times the maximum charge voltage.

Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and within seven
days after the test.

T8: H|#l#w.:Forced discharge

ENEHMEETREEE TS RAEACRERACHERETHEFL ENRARBERNE G TR AL,

BELAMBEANEEATSRREAER, TEGFESENREER. M ENEHHTEF K S, a6 (e)
NETHEHEEZERUMSGREER (LHE).

Rk redboEfRRIBFTRKRET ANLTHEEK, TLK, HFGXTEKX,

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C. power supply at
an initial current equal to the maximum discharge current specified by the manufacturer.

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size and rating in
series with the test cell. Each cell shall be forced discharged for a time interval (in hours) equal to its rated capacity divided
by the initial test current (in ampere).

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the test and within
seven days after the test.

Address: No.2, Jinlong Avenue, Longgang District, Shenzhen, Guangdong, China
Web: www.tiansu.org E-mail: tsjc@tiansu.org Tel: 0755-89457984
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WX
38.34.1 | T1: &EEHL: Altitude simulation P
A< % Before test Mk 5 After Test Bk bl fE
¥ 5 % ¥ o M D Mass loss Reﬁjdﬁaﬁlg OoCcvVv ik % R
Sample No. HEREM | FgaE HaREM: | FHaE ‘ Test result
Mass Voltage Mass Voltage (%) (%)
B1# 46.130kg 55.74V 46.120kg 55.61V 0.02 99.77 (0]
B2# 45.900kg 55.73V 45.897kg 55.51V 0.01 99.61 (0]
B3# 46.019kg 55.76V 46.019kg 55.53V 0.00 99.59 (0]
B4# 46.026kg 55.62V 46.024kg 55.42V 0.00 99.64 (0]

Ethg: MRER “O” RRAZZMALER, THR, THE, TAR, TEX.
Supplements: Test result "O" decides that the test no leakage. no venting, no disassembly, no rupture, no fire.

38.34.2 | T.2: mEMiA: Thermal test P
A% Before test ML E After Test REH % F o E
HoERT s o s o Mass loss | Residual OCV i % R
Sample No. | F#=AEM: | sFgap |HEREM | FRas Test result
Mass Voltage Mass Voltage (%) (%)
B1# 46.120kg 55.61V 46.115kg 54 51V 0.01 98.02 O
B2# 45.897kg 55.51V 45.895kg 54.68V 0.00 98.50 (0]
B3# 46.019kg 55.53V 46.018kg 54.28V 0.00 97.75 O
B4# 46.024kg 55.42V 46.023kg 53.80V 0.00 97.08 (0]

HEtbah . FRER “O” RERAZZMRNLEEF, THR, THEK, TRA, TEX.
Supplements: Test result "O" decides that the test no leakage. no venting, no disassembly, no rupture, no fire.

38.3.4.3 | T3: 4k#: Vibration P
Bk A Wik 5
REHRX KEE PR 2
HoREe Before test After Test M/ass loss Re;:;]dﬁ a? ocV # 11E‘kes t ®
Sample No. [womem | #oaE |#amEM | FraE ®) ) result
Mass Voltage Mass Voltage

B1# 46.115kg 54.51V 46.113kg 54.20V 0.00 99.60 ]
B2# 45.895kg 54.68V 45.889kg 54.43V 0.01 99.54 0
B3# 46.018kg 54.28V 46.013kg 54.28V 0.01 100.00 O
B4# 46.023kg 53.80V 46.013kg 53.77v 0.02 99.94 0o

Rt a: MKER “O” RRAZZMKALER, THR, TRE, THR, TRX.
Supplements: Test result "O" decides that the test no leakage., no venting, no disassembly, no rupture, no fire.
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38.3.44 | T4: #: Shock P
T ik )
Heme Before test After Test LS SUES FRe Wk R
o Mass loss | Residual OCV Test
Sample No. | #ZFAEM: | Fraz | HSAEM | Fras ® ®) result
Mass Voltage Mass Voltage '
B1# 46.113kg 54.29V 46.113kg 54.28V 0.00 99.98 0
B2# 45.889%g 54.43V 45.885kg 54 .27V 0.01 99.71 (0]
B3# 46.013kg 54.28V 46.003kg 54.08V 0.02 99.63 (o]
B4# 46.013kg 53.77V 46.011kg 53.58V 0.00 99.65 (0]

R4 : MRER “O” RRAZZMALER, THR, THE, TRA, TLXK.
Supplements: Test result "O" decides that the test no leakage, no venting, no disassembly, no rupture, no fire.

38.3.4.5 | T.5: s#i%#: External short circuit P
HRRT HFRikOR&EE Test result
Sample No. Max external temperature (°C) ik 4 £
B1# 58.8 (0]
B2# 58.4 (0]
B3# 58.0 (0]
B4# 57.8 (0]

HEth: IKER “O” RRAZZIKLMHEK, THHA, TLX.
Supplements: Test result "O" decides that the test no disassembly, no rupture, no fire.
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38.3.4.6 | T6:% % Crush P
Hage HakORERE PIRE R
Sample No. Max external temperature (°C) Test result
C1# 234 o}
C2# 238 (0]
C3# 245 o}
Ca# 247 (0]
C5# 246 0}
Cé# 237 (0]
C7# 246 (0]
Cs# 231 (0]
Co# 248 o}
C10# 243 0}
Eth k. MIKER “O” REAZZIMATHEK, EHR, TLXK.
Supplements: Test result "O" decides that the test no disassembly, no fire.
38.3.4.7 | T7: i % % #.:Overcharge P
BRpe RS R HR2RT KL R
Sample No. Test result Sample No. Test result
B5# (0] B7# (0]
B6# (0] B8# (0]

Hpphg: MKER “O” RRHAZZMATEEK, TLXK.

Supplements : Test result "O" decides that the test no disassembly,

no fire.
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38.3.4.8 | T8: #flA . Forced discharge P
HaRs AR HRks AL R
Sample No. Test result Sample No. Test result
C11# (0] C21# O
C12# (0] C22# O
C13# (o] C23# (o)
C14# (0] C24# ()
C15# (o) C25# ()
C16# (0] C26# O
C17# (0] C27# O
C18# (o] C28# 0
C19# (0] C29# O
C20# (o) C30# ()
Rt x: MRER “O” REHAZZAKLRE, TLK.
Supplements : Test result "O" decides that the test no disassembly, no fire.
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b %
STATEMENTS

1. ARELLI L EFETK
The test report is invalid without the official stamp of Tiansu.

2. BRELBEF, TUNLEFRINAFATERINROHARL S FAREARE AT RS LA
This report shall not be copied partly without the written approval of Shenzhen Tiansu
Calibration and Testing Co., Ltd.

3. ARELHEA. FHEARLIMAZELZ LK.
This report is invalid without the signature of the approver, reviewer, and tester.

4. Aa#ik. Z4%. BH. FA. ®&. RUETECEXERNRE S TR,
The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

5. AMENREERERA X.
The test report is valid for the tested samples only.

6. FafERMEFEREFRARMKE, AXBRELRHHLEAIMERR.
Product information and customer information provided by the applicant, we are not
responsible for its authenticity.

7. EMREEARN, ETREAREZIHRTEAAMBREMRE.
Objections to the test report must be submitted to Tiansu within 15 days.

— End of report —
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